

Allergies: _____

NURSING:

Vital signs BID
DACS referral

MEDICATIONS:

Loperamide (Imodium) 4 mg PO initially, then 2 mg PO after each loose stool up to a maximum of 16 mg/ per 24 hours	Bowel program
For patients less than 70 kg, Clonidine 0.1 mg PO TID For patients greater than or equal to 70 kg: give Clonidine 0.2 mg PO TID Check BP before each Clonidine dose, and hold Clonidine if BP less than 90/ 50	Withdrawal symptoms
Dicyclomine 20 mg PO every 6 hours PRN	Abdominal cramping
Cyclobenzaprine 10 mg PO every 8 hours PRN. Do not use if age is greater than 65	Muscle aches

- Discontinue all above orders after 3 days

Physician Signature

Date

Time

